
DESK
Assembly Instructions - Please keep for future reference

Important-Please read these instructions fully before starting assembly

ZG-100#lssue 3-25/03/14



1



2



Assembly Instructions 

3

1

2

3

4

5

6

7

8

9

10

11

12

13

14

13

1415

34

16

17
18

19

20

21 26

22

23

24
22

23

25
27

28

x10

29

30

31
x2

32

32

33



1 pc

3

1 pc

4

1 pc

5

1 pc

6

1 pc

7 8 9

1 pc 1 pc

1 pc

10

11 12

1 pc

13 14

2 pc

15

1 pc

Part List:N704P340230K

16

1 pc

17

1 pc

18 19

1 pc

20

1 pc

21

1 pc

22

11 pc

23

11 pcs

24 25

26 27 28 29

1 pc

10 pcs 1 pc

1 pcs

1 pcs

1 pcs

2 pcs

1 pcs

1 pc

10 pcs scp 10

Hardware
( AI INCLUDED BOX-N704P287838K)

5

1 2

30

2 pcs

31

2 pcs

32

2 pcs

33

1 pc

34

1 pc



Hardware list

A B C

D E F

G H I

J K L

M

Assembly Tools Required (Not Included)

6*35mm Male Camlock x 92+2 15*9mm Female Camlock x 92+2 6*30Dowel x 20

Hex Key M3 x 1

3.5*12mm Screw x 104 4*18mm Screw x 11

Handle  x 11

N
 x2

6*50mm Handle  x 8

QP R

O

TS

 x15

 x16

Wall Fixing Pack x 2

6

5*40mm Screw x 62+1

Sliding rail CL x 11

Sliding rail DL x 11 Sliding rail DR x 11

Sliding rail CR x 11

 x8

 x1  x8

U

 x1



Assembly Instructions

Step 2

Step 1

7

E

E

E

E
E

E

E

E

E

E

E

E

E

E
E

E

E

E

E

E

E

E x 20

Q R

Sliding rail CL x 5 Sliding rail CR x 5

CL

CR

E E

E E

CL

CL

CL

CL

CL

CR

CR

CR

CR

CR

6

7

CL

CR

E E

E E

E

E x 20

Q R

Sliding rail CL x 5 Sliding rail CR x 5

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

E

CL

CL

CL

CL

CL

CR

CR

CR

CR

CR

8 9

A

A x 8

A
A

A

A

A
A

A
A

A
A

A

A

A A

A
A

A

A x 8



Assembly Instructions

Step 3

Step 4

8

7

8

A

A x 12

A

A

A
A

A

A

A
A

AA

A
A

A

E

E

CR

E

E

CL

E

E x 4

Q R

Sliding rail CL x 1 Sliding rail CR x 1

6

14

13

B
B

B
B

B

B x 4

CL

CR

E E

E E



Assembly Instructions

Step 5

Step 6

9

6

14

13

7

B
BB

B

B

B x 4

8

14

13

B
B

B
B

B

B x 4



Assembly Instructions

Step 7

Step 8

10

15 34

8

14

13

9

B
BB

B

B

B x 4



Assembly Instructions

Step 9

Step 10 B

B x 6

11

B

B

B x 6

7
10

12 11

B

B

B

B

B

1 2 3
"Need to rotateand tighten B"

1 2 3
"Need to rotateand tighten B"

B

B

B B

B

B

78

11

10

12

B

B



Assembly Instructions

Step 11

Step 12

12

A

A

A x 10 Wall Fixing Pack x 2

L

A

A

A

A

A

A

A

A

L

L

A

A

A x 2

A
A

4

2 3

A

A



Assembly Instructions

Step 13

Step 14

B

B x 2

C

C x 2

13

C

B

BC

2

3

1

5

1 2 3
"Need to rotateand tighten B"

C

B

C

C x 8

C

C

C

C

C

C

C

C



Assembly Instructions

Step 15

Step 16

14

B

B x 4

1

3

5

2

D

D

D

D

D

D

5

2

3

D

D

D

D

D

D x 10

C

C x 3

C

C

C

C



Assembly Instructions

Step 17

Step 18

15

D

D
D

D

D

D

B

B x 10

C

C x 8

C
C

C

C

B

B

B

B

C C C

C

B

B

5

4

2

3

4

2

3

6
7

8 9

10

D

D x 8

D

D



Assembly Instructions

Step 19

Step 20

A

A x 44

B

B x 44

E

E x 44

16

S

Sliding rail DL x 11 Sliding rail DR x 11

T

E

DR

E

E

E

DL

A
A

A
A

A
A

A
A

E

E

E

E

DR
DL

22

23

28

25

x10

x11

x11

B

B

B

B

B

B

B

B

25 28

22

23

22

23

22

23

22

23
24

27

x10

x10



Assembly Instructions

Step 21

Step 22

17

22

23

22

23

21 26

D

D

D

D

D

D

D

D

D

x10

x10

D x 44

G

G x 11

F

F x 11

G

F

F

G

25

28



Assembly Instructions

Step 23

Step 24

18

E
E

EEA

A

A

A

A

A
A

A

A

A x 4

A

A x 4

E

E x 4

K

K x 2

K

K
19

18

16

17



Assembly Instructions

Step 25

19

Step 26

B

B x 4

B

B
B

B

H

H x 8

I

I x 8

B

B x 4

J

J x 1

B

B

B

B

H

H

H

H

H

H

H

H

J
J

I
I

I

I

I
I

I

I

29
19 29

18

29

16

18

19

17

18

19

29



Assembly Instructions

Step 27

20

E

E

E

E

E

E x 4

16

17
18

20

O

O x 8

O

O

O

O
O

O
O

O



Assembly Instructions

Step 28

21

M

M x 15

M

M

M

MM

M

M

M

M

M

M

M

M

M

M

M



Assembly Instructions

Step 29

22

P

P x 16

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

N

N x 1

N

E

E x 3

E

E

E
U

U

U x 1

P



Assembly Instructions

Step 30

23

32

33

32

31
30

30
31

25
24



Assembly Instructions

Step 31

24

DANGER - To prevent furniturefrom toppling attach,
mount, boltor otherwise secure to walls andfloors.
Do not put heavy items ontop shelves.
Do not place unstablefurniture near where children play.
An anchor kit suitable for plasterwalls is included with this item,
if you require a different kit consultyour nearest hardware store.

WALL
drilling hole

6x30mm
2!
WALL

3!

4!

5!

WALL

L

L

L



Assembly Instructions

Step 32

25


